Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafiol)

3. Solicitud original



Attachment1
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
OCDD 0.0003 100
OCDF 0.0003 100
PCB 77 0.0001 0.5
PCB 81 0.0003 0.5
PCB 126 0.1 0.5
PCB 169 0.03 0.5
Total

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report

Page 55 of 66




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 5.0: TOXICITY TESTING REQUIREMENTS

The following is required for facilities with a current operating design flow of1.0 MGD or
greater, with an EPA-approved pretreatment program (or those required to have one under
40 CFR Part 403), or are required to perform Whole Effluent Toxicity testing. See instructions
for further details.

This worksheet is not required minor amendments without renewal.

Section 1. Required Tests (Instructions Page 88)

Indicate the number of 7-day chronic or 48-hour acute Whole Effluent Toxicity (WET) tests
performed in the four and one-half years prior to submission of the application.

7-day Chronic: 24
48-hour Acute: 9

Section 2. Toxicity Reduction Evaluations (TREs)

Has this facility completed a TRE in the past four and a half years? Or is the facility currently
performing a TRE?

b0 Yes X No
If yes, describe the progress to date, if applicable, in identifying and confirming the toxicant.

Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 66




Section 3.

Summary of WET Tests

If the required biomonitoring test information has not been previously submitted via both the
Discharge Monitoring Reports (DMRs) and the Table 1 (as found in the permit), provide a
summary of the testing results for all valid and invalid tests performed over the past four
and one-half years. Make additional copies of this table as needed.

Table 5.0(1) Summary of WET Tests
Test Date Test Species NOEC Survival NOEC Sub-lethal

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 57 of 66




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION

The following is required for all publicly owned treatment works.

Section 1.

All POTWs (Instructions Page 89)

A. Industrial users (IUs)

Provide the number of each of the following types of industrial users (IUs) that discharge
to your POTW and the daily flows from each user. See the Instructions for definitions of
Categorical IUs, Significant IUs - non-categorical, and Other IUs.

If there are no users, enter 0 (zero).
Categorical IUs:
Number of IUs: 3
Average Daily Flows, in MGD: 0.011
Significant IUs - non-categorical:
Number of IUs: o
Average Daily Flows, in MGD: Click to enter text.
Other IUs:
Number of IUs: 1

Average Daily Flows, in MGD: 0.005

B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

0 Yes ® No

If yes, identify the dates, duration, description of interference, and probable cause(s) and
possible source(s) of each interference event. Include the names of the IUs that may have
caused the interference.

N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 66




C. Treatment plant pass through
In the past three years, has your POTW experienced pass through (see instructions)?
B0 Yes ® No

If yes, identify the dates, duration, a description of the pollutants passing through the
treatment plant, and probable cause(s) and possible source(s) of each pass through event.
Include the names of the IUs that may have caused pass through.

N/A

D. Pretreatment program
Does your POTW have an approved pretreatment program?
X Yes O No
If yes, complete Section 2 only of this Worksheet.
Is your POTW required to develop an approved pretreatment program?
O Yes X No
If yes, complete Section 2.c. and 2.d. only, and skip Section 3.

If no to either question above, skip Section 2 and complete Section 3 for each significant
industrial user and categorical industrial user.

Section 2. POTWs with Approved Programs or Those Required to

Develop a Program (Instructions Page 90)

A. Substantial modifications

Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?

O Yes X No

If yes, identify the modifications that have not been submitted to TCEQ, including the
purpose of the modification.

N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66




B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

0 Yes X No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ,
including the purpose of the modification.

N/A

C. Effluent parameters above the MAL

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) — Parameters Above the MAL
Pollutant Concentration MAL Units Date
See Attachment 8

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

O Yes X No

If yes, identify the industry, describe each episode, including dates, duration, description
of the problems, and probable pollutants.

N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66




Significant Industrial User (SIU) Information and
Categorical Industrial User (CIU) (Instructions Page 90)

Section 3.

A. General information
Company Name: Click to enter text.
SIC Code: Click to enter text.
Contact name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.
Telephone number: Click to enter text.
Email address: Click to enter text.

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

Click to enter text.

C. Product and service information
Provide a description of the principal product(s) or services performed.

Click to enter text.

D. Flow rate information
See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:
Discharge, in gallons/day: Click to enter text.

Discharge Type: 1 Continuous O Batch O Intermittent
Non-Process Wastewater:
Discharge, in gallons/day: Click to enter text.

Discharge Type: 0 Continuous OO0 Batch [0 Intermittent

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66




E. Pretreatiment standards
Is the SIU or CIU subject to technically based local limits as defined in the mstructions?
O Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CER Parts 405-
471?

O Yes & No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: Click to enter text.
Click or tap here to enter text. Click to enter text.
Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.
Subcategories: Click to enter text.

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

[0 Yes O No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66




Attachment 5
CITY OF SOUTHHOUSTON WASTEWATER TREATMENT PLANT

PROCESS FLOW
Lift ‘ l Bar } , -
Station Screens Grit _‘L Mixing Zone

Aeration Aeration

Aerobic Thicknar WAS
Digester '
Clarifier
Wedge
Water
Filters Chlorine
Contact
[ Dechlor.
To Landfill l :
To Berry Bayou
UNIT CAPACITY MGD
LIFT STATION 20.0
AERATION - 4.0
CLARIFIER 20.0 (2HR. PEAK)

CHLORINECONTACT  20.0 (2HR. PEAK)

PROCESS DESCRIPTION

The facility is designed for average flow of 4.0 MGD and peak 2 hour flow of 20.0 MGD
with effluent design of 10 mg/l BOD, 15 mg/ TSS and 3mg/l NH3-N. The treatment
process uses the complete mix modification of the activatad sludge process. The treatment
frain employs aerated mixing/oxidation, final clarification, effluent chlormation with
dechlorination and final flow measurement. The waste activated sludge is reated by

thickening, aerobic digestion, dewatered on Wedgewater filter beds with final disposal in
landfill

(v



Attachment 6

" 05 0
== e e r———— s—
Vieadaow =y

Creek
Ville A
: ']ge. =51

’ L\ | < 3 N e | i T ke”
I %. "\‘ 1 ; o o g ’/l.
\\‘-. //, - 0 ) I/- =i |
o I\J/ -’f’ . : A P .4 I |
;: 0 = ﬁ\D ‘—‘;w 0. T\.FALL 001

ONE MILE
RADIUS

||| SERVICEAREA .| |

L] Freeway

Manor pm——r
. Heights
N}
0, |
J‘\ | L} | =
5 9 X
: / —Sun-—1F- D e
i Valley |
|
e I i
e 0 R o

CITY OF SOUTH HOUSTON WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
USGS MAP




Attachment 7

Envirodyne Laboratorics, Inc

" 11011 Brooklet Dr.,, # 230
Houston, TX 77099
281.568.7880 Phone

www.envirodyne.com

02 November 2023

South Houston - Pretreatment
Fred Gonzales

206 Michigan

South Houston, TX 77587

South Houston WWTP (Pretreatment)

Enclosed are the results of analyses for samples received by the laboratory on 17-Aug-23 13:50. The
analytical data provided relates only to the samples as received in this laboratory report.

ELI certifies that all results are NELAP compliant and performed in accordance with the referenced method
except as noted in the Case Narrative or as noted with a qualifier. Any reproductions of this laboratory report
should be in full and only with the written authorization from the client.

The total number of pages in this report is 35

Thank you for selecting ELI for your analytical needs. If you have any questions regarding this report, please
contact us.

Sincerely,

Laura Bonjonia For Tinesha Robinson
Client Services Representative

Certificate No: T104704265-22-20

Page 1cf 35




Envirodyne Laboratories, Inc

11011 Brooklet Dr., # 230
Houston, TX 77099
281.568.7880 Phone
www.envirodyne.com
Client: South Houslon - Pretreatment
Project: South Houston WWTP (Pretreatment) Reported:
Work Order: 23H2576 02-Nov-23 21:43
ANALYTICAL REPORT FOR SAMPLES
Sample 1D Laboratory ID Matrix Date Sampled Date Received —I
EfMluent - Composite 23H2576-01 Water 17-Aug-23 08:00 17-Aug-23 13:50
Effluent - Grab 23H2576-02 Water 16-Aug-23 10:00 17-Aug-23 13:50
Efflucnt - Grab 23H2576-03 Water 16-Aug-23 12:00 17-Aug-23 13:50
Effluent - Grab 23H2576-04 Water 16-Aug-23 14:00 17-Aug-23 13:50
Effluent - Grab 23H2576-05 Water 16-Aug-23 16:00 17-Aug-23 13:50
Volatiles-

C=Vinyl Chloride, Styrene, MTBE, and 2-Chloroethyl Vinyl Ether are highly reactive compounds when samples are
preserved with acids (pH <2). 2-Chloroethyl Vinyl Ether recoveries deteriorate with acid preservative . Acrolein or Acrylonilrile
should be received with acidic preservation at pH> 4-5 and analyzed as soon as possible if it's a compound of interest.

Samples were non detect for bias high spike recoveries in the LCS/LCSD and MS/MSD.
L-Sample analyzed by TNI accredited lab T104704231-22-29

Envirodyne Laboratorics, Inc. The results in this report apply to the I lized in accondance with the chain of

. custody document. This analytical report must be reproduced in its entirety.
_ﬂ/ o

Laura Bonjonia For Tinesha Robinson, Client Services Representative Page 2 of 35




NE LABORATORIES, INC.

ENVIRODY

CLIENT: CITY OF SOUTH HOUSTON LAB NUMBER: 23H2576-01A
DATE COLLECTED: 17-Aug-23 DATE RECEIVED:  17-Aug-23
DATE COMPLETED: 25-Aug-23 SAMPLED BY: AG

Comp

LOCATION: EFFLUENT
PARAMETERS:
METALS CONCENTRATION METHOD INITIALS MAL
TOTAL ALUMINUM (ug) 240 EPA 200.8 FOS 25
TOTAL ANTIMONY (ugfl) <5.0 EPA 200.8 FOS 5.0
TOTAL ARSENIC (ugh) 0.9 EPA 200.8 FOS 0.5
TOTAL BARIUM (ugh) 221 EPA 200.8 FOS 3.0
TOTAL BERYLLIUM (ugh) <0.5 EPA 200.8 FOS 0.5
TOTAL CADMIUM (ughl) <1.0 EPA 200.8 FOS 1.0
TOTAL CHROMIUM (ugh) <3.0 EPA 200.8 FOS 3.0
HEX CHROMIUM (ugh) <3.0 3500-CrD SSJ 3.0
TRI CHROMIUM (ug/l) <3.0 N/A FOS 30
TOTAL COPPER (ughl) 23.1 EPA 200.8 FOS 20
TOTAL LEAD (ugh) <05 EPA 200.8 FOS <0.5
TOTAL MERCURY (ugfl) *< 0.005 245.1 SuB <0.005
TOTAL NICKEL (ugl) 12.2 EPA 200.8 FOS 2.0
TOTAL SELENIUM (ug/l) <5.0 EPA 200.8 FOs 5.0
TOTAL SILVER (ugh) <0.5 EPA 200.8 FOS 0.5
TOTAL THALLIUM (ugh) <0.5 EPA 200.8 FOS 0.5
TOTAL ZINC (ugh) 80.5 EPA 200.8 FOS 5.0
TOTAL CYANIDE (ug/) *<10.0 EPA 3354 sSuB 10.0
AMENABLE CYANIDE (ugh) *<10.0 SM 4500 CN E&G SuB 10.0
TOTAL PHENOLS (ugfl) *<10.0 EPA 420.4 sSuB 10.0
FLUORIDE (ugh) <500.0 SM 4500-F C SKP 500.0
NITRATE-N (ugh) 25,800.0 SM 4500-NO3 D SsJ 100.0

,
: Mt N\
LAH REPRESENTATIVE
Ref. EPA METHODS FOR CHEMICAL ANALYSIS
*Analyzed by TNI certified lab T104704231

281 568 7880 TEL * | 800 522 7389 TOLL FREE o 11011 BROOKIET DR. #230 » HOUSTON, TX 77099-3543 » WWW.ENVIRODYNE.COM




ENVIRODYNE LA

CERTIFICATE OF ANALYSIS

CLIENT: CITY OF SOUTH HOUSTON LAB NUMBER: 23H2576-01B
DATE COLLECTED: 17-Aug-23 DATE RECEIVED: 17-Aug-23
DATE COMPLETED 31-Aug-23 SAMPLED BY: AG
SAMPLE TYPE:
LOCATION: EFFLUENT EFFLUENT
Comp Comp
PARAMETERS: PESTICIDES-PCB PESTICIDES-PCB
EPA 1657* EPA Swg081B*
Guthion (Azinphos Methyl) {ug/) <0.10 Chlordane (ug/l) <0.15
4-4' - DDD (ugh) <0.10
Chiorpyrifos (ugh) <0.05 4-4' - DDE (ug/l) <0.10
4-4' - DDT (ugh) <0.02
Demeton -O (ugh) <0.20 Dieldrin (ugh) <0.02
Dicofol {ug/) <10
Demeton -S (ugh) <0.20 Endosulfan | (ugh) <0.01
Endosulfan I {ug/t) <0.02
Diazinon (ug/l) <05 Endosulfan Sulfate (ug/l) <0.10
Endrin (ug/l) <0.02
Disulfoton {ugi) <05 Gamma-BHC (Lindane) (ugfl) <0.05
Heptachlor (ugf) <0.01
EPN (ugfl) <05 Heptaclor Epoxide {ugfl) <0.01
Methoxychlor (ug/t) <0.20
Ethion (ugf) <0.5 Mirex (ugil) <0.02
Total PCBs (ug/) <0.2
Ethyl Parathion (ug/) <01 PCB-1016 {ugh) <0.2
PCB-1221 (ugm} <0.2
Malathion (ug/) <0.10 PCB-1232 (ugh) <02
PCB-1242 (ugn) <0.2
Methyl Parathion (ugfl) <0.1 PCB-1248 (ugn) <0.2
PCB-1254 (ugh) <02
Parathion (ug/l) <0.10 PCB-1260 (ug/) <0.2
EPA 608" Toxaphene (ugh) <03
Aldrin (ugh) <0.01 Endrin Aldehyde (ug/l) <0.10
Delta - BHC (ugh) <0.05
Alpha - BHC (ug/l <0.05
(Hexachlorocyclohexane) EPA 632*
Diuron (ugh) <0.09
Beta - BHC (ugh) <0.05
EPA 8151*
2,4-D (ugfl) <0.7
2.4,5-TP (Silvex) (ug/) <03
EPA 625*
Carbaryl (ugh) <50
“Analyzed by NELAP certified lab T104704231 Kﬁ;
LAB'R(BPRESENTATNE
v

281 568 7880 TEL « | 800 522 7389 TOU FREE « 11011 BROOKLET DR. #230 » HOUSTON, TX 77099.3543 » WWW_ ENVIRODYNE COM




ENVIRODYNE LABORATO RIES, INC.

CERTIFICATE OF ANALYSIS

CLIENT: CITY OF SOUTH HOUSTON LAB NUMBER: 23H2576-01C
DATE COLLECTED:  17-Aug-23 DATE RECEIVED:  17-Aug-23
DATE COMPLETED: 24-Aug-23 SAMPLED BY: AG
LOCATION: 24 Hr - COMP EFFLUENT
@ 0800 - 0800
PARAMETERS: Start - Stop
BASE/ NEUTRALS Aug 16th - Aug 17th
ACENAPHTHENE (ugh) 100U ISOPHORONE (ug/) 100U
ACENAPHTHYLENE (ugh) 100U NAPHTHALENE (ugn) 100U
ANTHRACENE (ugh) 100U NITROBENZENE (ugh) 100U
BENZIDINE (ugh) 500U N-NITROSO-di-n-PROPYLAMINE (ugn) 200U
BENZO (a) ANTHRACENE (ugA) 50U N-NITROSODIPHENYLAMINE (ugn) 2000
BENZO (a) PYRENE (ug/} 50U N-NITROSODIMETHYLAMINE (ugn) 50.0U
BENZO (B) FLUORANTHENE (ugn) 100U PHENANTHRENE (ugh) 100U
BENZO (GHI) PERYLENE (ugh) 200U PYRENE (ugh) 100U
BENZO (k) FLUORANTHENE (ug/) sou 1.2.4-TRICHLOROBENZENE (ug/l) 100U
BIS {2-CHLOROETHYL) ETHER {ugM) 100U 1.24.5-TETRACHLOROBENZENE {ugh 200U
BIS (2-CHLOROETHOXY) METHANE (ugh) 100U 2. 4-DINITROTOLUENE (ugn) 100U
BIS (2-CHLOROISOPROPYL) ETHER {ug) 100U 2, 6-DINTROTOLUENE (ugh) 10.0U
BIS (2-ETHYLHEXYL) PHTHALATE {ugh) 100U 2-METHYLNAPHTHALENE (ugi) 100U
4-BROMOPHENYL PHENYL ETHER {ug/) 100U Di-n-octyl PHTHALATE {ugh) 100U
BUTYL BENZYL PHTHALATE {ugh) 100U PYRIDINE (ugh) 200U